AR-F12 (serv.man9). Unpacking and installation — Sharp Copying Equipment Service Manual (repair manual)

Model
AR-F12 (serv.man9)
Pages
12
Size
1.28 MB
Type
PDF
Document
Service Manual
Brand
Device
Copying Equipment / Unpacking and installation
File
ar-f12-sm9.pdf
Date

View Sharp AR-F12 (serv.man9) Service Manual online

CHAPTER 9
UNPACKING AND INSTALLATION
I.
FINISHER (AR-FN11/ FN12) ...... 9-1
II.
PUNCH UNIT (AR-PN3) ............. 9-5
III. INSERTER (AR-CF1) ................. 9-8
CHAPTER 9   UNPACKING AND INSTALLATION
9-1
I. FINISHER (AR-FN11/
FN12)
WARNING
The unpacking and set-up procedure shall be
done by a qualified service technician.
CAUTION
1)
UNPLUG
2)
OPEN
3)
REMOVE
4)
REMOVE
5)
REMOVE
6)
REMOVE
4
20
20
16
14
13-c
16
25
5
24
13-d
AR-FN12
21
BID
M4X6
BID
M4X6
BID
M4X10
BID
M4X10
BID
M4X14
BID
M4X20
BID
M4X25
13-d
13-c
17
20
13-e
CHAPTER 9   UNPACKING AND INSTALLATION
9-2
7)
REMOVE
8)
REMOVE
9)
REMOVE
10) REMOVE
11) REMOVE
12) INSTALL
13-a) INSTALL
When installing the hole punch unit, follow
the install instructions that come with the
unit. If the punch unit is not being installed,
perform procedures 13-b) to 13-e) to install
the latch unit and cover.
13-b) REMOVE
(AR-FN12 only)
(AR-F12 only)
(AR-F12 only)
(AR-F12 only)
(AR-F12 only)
CHAPTER 9   UNPACKING AND INSTALLATION
9-3
13-c) INSTALL
13-d) INSTALL
13-e) INSTALL
14) REMOVE
15) REMOVE
16) INSTALL
17) INSTALL
18) INSTALL
(AR-FN12)
(AR-FN11)
(AR-FN12)
Page of 12
Display

Download Sharp AR-F12 (serv.man9) Service Manual (Repair Manual)

Here you can view online or download Sharp AR-F12 (serv.man9) Service Manual in pdf. This Service Manual can help you recover, restore, fix, disassemble and repair Sharp AR-F12 (serv.man9) Copying Equipment. Information contained in Sharp AR-F12 (serv.man9) service manual (repair manual) typically includes:

  • Disassembly, troubleshooting, programming, maintenance, remote, adjustment, installation and setup instructions.
  • Schematics, wiring and block diagrams.
  • Printed wiring boards (PWB) and printed circuit boards (PCB).
  • Parts list (bill of materials).